
lable at ScienceDirect

Water Research 110 (2017) 342e353
Contents lists avai
Water Research

journal homepage: www.elsevier .com/locate/watres
Biodegradation of the artificial sweetener acesulfame in biological
wastewater treatment and sandfilters

Sandro Castronovo a, 1, Arne Wick a, 1, Marco Scheurer b, Karsten N€odler b, Manoj Schulz a,
Thomas A. Ternes a, *

a Federal Institute of Hydrology, Am Mainzer Tor 1, 56068 Koblenz, Germany
b DVGW Water Technology Center Karlsruhe (TZW), Department of Analyses and Water Quality, Karlsruher Str. 84, D-76139 Karlsruhe, Germany
a r t i c l e i n f o

Article history:
Received 14 September 2016
Received in revised form
11 November 2016
Accepted 12 November 2016
[...]
sumption of high-intensity sweeteners are about 117,000 metric
r Ltd. This is an open access article
tons with ACE ranked 5 in terms of sucrose equivalence (USDA,
2012). Due to advantageous synergistic properties with other
sweeteners, its heat resistance and its long shelf-life, ACE is
meanwhile approved in more than 100 countries (von Rymon
Lipinski and Hanger, 2001). After ingestion and absorption from
the gut, ACE is largely excreted unchanged in urine without un-
dergoing any metabolism (Renwick, 1986; von Rymon Lipinski and
Hanger, 2001) and is therefore present in wastewater in notable
concentrations. On a worldwide scale, concentrations in the range
of 10e100 mg/L in wastewater treatment plant (WWTP) influents
under the CC BY license (http://creativecommons.org/licenses/by/4.0/).

http://creativecommons.org/licenses/by/4.0/
mailto:ternes@bafg.de
http://crossmark.crossref.org/dialog/?doi=10.1016/j.watres.2016.11.041&domain=pdf
www.sciencedirect.com/science/journal/00431354
www.elsevier.com/locate/watres
http://dx.doi.org/10.1016/j.watres.2016.11.041
http://creativecommons.org/licenses/by/4.0/
http://dx.doi.org/10.1016/j.watres.2016.11.041
http://dx.doi.org/10.1016/j.watres.2016.11.041


S. Castronovo et al. / Water Research 110 (2017) 342e353 343
and effluents have been observed in more than 20 countries
(Arbel�aez et al., 2015; Buerge et al., 2009; Gan et al., 2013; Kokotou
and Thomaidis, 2013; Lee et al., 2015; Ordonez et al., 2012; Scheurer
et al., 2009; Tran et al., 2014b; Xu et al., 2016) with a maximum
concentration of 2.5 mg/L (Loos et al., 2013). As a consequence, ACE
can be ubiquitously detected in anthropogenically influenced rivers
and groundwater with concentrations up to the double-digit mg/L-
range in surface waters, when these are highly impacted by
wastewater discharge (Voloshenko-Rossin et al., 2015; Prasse et al.,
2011; Engelhardt et al., 2013). ACE was even found in finished
drinking waters in Switzerland, Germany, China and Canada with
maximum concentrations of 2.6 mg/L, about 7 mg/L, 0.8 mg/L and
1.6 mg/L, respectively (Buerge et al., 2009; Prasse et al., 2011; Gan
et al., 2013; Spoelstra et al., 2013).

It was reported that ACE can be degraded by technical processes
applied in drinking water utilities such as photolysis by UV light
(Gan et al., 2014; Sang et al., 2014; Scheurer et al., 2014) and
ozonation (Scheurer et al., 2010), but the compound has been
considered to be persistent to biodegradation in wastewater
treatment plants (WWTPs) with activated sludge process as well as
during soil passage (Buerge et al., 2009; Lange et al., 2012). Due to
the assumed high persistence towards biodegradation and its high
polarity ACE was also discussed as an ideal conservative tracer
compound for domestic wastewater in surface water and ground-
water (Buerge et al., 2009; Jekel et al., 2015). However, recent
studies indicate that also biologically mediated reactions can occur
and ACE can be degraded in microbially active compartments. Falås
et al. (2016) observed a significant removal of ACE of up to 80% in
bench-scale activated sludge sequencing batch reactors (SBR) at a
hydraulic retention time (HRT) of 12 h and a solids retention time
(SRT) of 10 d. The removal of ACE in these SBRs was attributed to
biological degradation processes, since removal by sorption is
negligible (Tran et al., 2015) and photodegradation in the opaque
reactors could be excluded.

At certain German bank filtration sites Storck et al. (2015)
observed a considerable decrease of ACE concentration. A com-
parison with conservative tracers (e.g. chloride) and the results
from column experiments suggested that biological degradation
rather than dilution and sorption was responsible for the concen-
tration decrease. In another study Storck et al. (2016) investigated
the persistence of ACE in laboratory experiments. While no sig-
nificant removal was observed in flow-through column experi-
ments, ACE was rapidly removed in a fixed-bed reactor under
certain conditions.

The recent results from literature might indicate that biological
degradation of ACE can only occur under specific environmental
conditions. Especially redox conditions (Joss et al., 2004; Schmidt
et al., 2007; Redeker et al., 2014), nitrifying activity (Fernandez-
Fontaina et al., 2012) and C- and N-limiting conditions (Li et al.,
2014) have been recently discussed to influence the biodegrada-
tion of those micropollutants for which a broad range of removal
rates have been reported (e.g. trimethoprim and diclofenac). Tran
et al. (2014a) demonstrated that the degradation of ACE by an
enriched nitrifying culture can be enhanced by an increase of the
initial ammonium concentration, which might indicate that auto-
trophic ammonia oxidizers play an important role in the biodeg-
radation of ACE. However, further experiments of Tran et al. (2015)
revealed a considerably slower removal of ACE by an enriched ni-
trifying culture compared to conventional activated sludge. Hence,
a further systematic elucidation of factors, which trigger the bio-
logically induced ACE degradation, is still needed.

Moreover, transformation products (TPs) of ACE formed by
biodegradation are currently unknown. Gan et al. (2014) tentatively
identified ten TPs of ACE, after incubating the compound, dissolved
in deionized water, under simulated sunlight irradiation. The
authors concluded that an enhanced degradation observed in un-
sterilized surfacewater samplesmight be explained by a joint effect
of photo- and biodegradation. However, it remained unclear
whether any of the identified photodegradation products in
deionized water can also be formed by biologically mediated pro-
cesses under environmental conditions.

The first aim of the current study was to scrutinize the persis-
tence of ACE during activated sludge treatment of wastewater and
sand filtration of surface water by examining its removal in a large
number of nitrifying/denitrifying WWTPs and a full-scale sand
filter used in a water works for the pre-treatment of surface water,
respectively. Secondly, potential factors (redox conditions, nitrifi-
cation activity) influencing ACE degradation were investigated by
degradation experiments with lab-scale batches and bench-scale
sequencing batch reactors. Thirdly, experiments conducted with
activated sludge as well as discarded filter sand from waterworks
were used to identify the TPs by means of high resolution mass
spectrometry and to propose the major biologically mediated
degradation pathway for ACE.

2. Materials and methods

2.1. Chemicals

Ammonium acetate, diclofenac sodium and ACE potassium
(�99% purity) were purchased from Sigma Aldrich (Schnelldorf,
Germany). ACE-d4 potassium salt (�95% purity), used as surrogate
standard, was purchased from Toronto Research Chemicals (Tor-
onto, Canada). Sulfamic acid (SA;� 99% purity) was purchased from
Carl Roth and Alfa Aesar GmbH (both Karlsruhe, Germany), N-
allylthiourea (ATU; 98% purity) from Alfa Aesar (Ward Hill, USA).
(NH4)2SO4 (�99.5% purity), KH2PO4 (�99.5% purity), NaOH (�99%
purity) and NaNO3 (�99% purity) were purchased from Merck
KGaA (Darmstadt, Germany). Acetoacetamide-N-sulfonic acid
(ANSA) was kindly provided by Celanese (Frankfurt am Main,
Germany). Methanol was supplied byMerck (Darmstadt, Germany)
and ultrapure water was provided by an Arium 611 laboratory
water purification system (Sartorius AG, G€ottingen, Germany).

2.2. Sampling of municipal WWTPs and a full-scale sand filter

Sampling campaigns were conducted at thirteen municipal
WWTPs (denoted by capital letters from AeM) located in Germany
and Switzerland. All sampled WWTPs, except for WWTP H and M,
are conventional plants using activated sludge treatment for nitri-
fication and denitrification (SRT 10e35 d) and have a capacity be-
tween 25,500 and 440,000 population equivalents (PE). At WWTP
H, secondary treatment is performed in two parallel-operated
treatment units: a conventional activated sludge system and a
fixed-bed reactor which receive approx. 50% of the primary effluent
each. Both systems are designed to provide wastewater treatment
by nitrification and denitrification. WWTP M is equipped with a
biological treatment step which is cascaded into three compart-
ments. The first denitrifying compartment is followed by an aerated
step for COD removal. In both compartments the biomass consists
of suspended sludge flocs. The third compartment is the nitrifying
stage and contains carriers (35% filling ratio, 420 m2/m3) for biofilm
growth. Four WWTPs (B, G, H and J) are equipped with sand
filtration as a final treatment step. At each of the WWTPs six 24 h
composite samples were taken from both influent (raw waste-
water) and final effluent before discharge into the receiving water
(i.e. after secondary clarification or sand filtration) within a period
of 14 d. A summary about the individual WWTPs (e.g. capacity, SRT,
biological treatment steps, COD removal, etc.) can be found in the
supplementary information (SI, Table S1).



S. Castronovo et al. / Water Research 110 (2017) 342e353344
In order to assess the variability of ACE removal over time, one
additional German WWTP in Eriskirch (ER) was sampled over a
time course of two years. TheWWTP ER has a capacity of 50,000 PE
and biological treatment consists of conventional activated sludge
treatment for denitrification and nitrification (SRT 12e18 d). The
samples from theWWTP ER were taken as 24 h composite samples
at dry weather conditions, in the middle of the week (Tuesday or
Wednesday).

In addition to the WWTPs, a full-scale sand filter, used for slow
sand filtration for the pre-treatment of surface water prior to arti-
ficial groundwater recharge, was sampled seven times over a
period of three weeks. The study site was included to assess if ACE
removal is limited to activated sludge processes in WWTPs or if
remaining traces of ACE can be removed in other biologically active
compartments like sand filters, e. g. when surface water is used for
drinking water production. The respective drinking water treat-
ment plant is described in detail in N€odler et al. (2013). Briefly,
water from the River Ruhr is abstracted and subsequently subjected
to basins for slow sand filtration (sand depth 1.5 m). The water is
reclaimed after a short underground passage (2e4 d) and treated
by applying ozonation, multi-layer filtration, and UV disinfection
before it is supplied as drinking water. Samples taken for this study
were the surfacewater and the reclaimedwater after sand filtration
and underground passage.

2.3. Bench-scale sequencing batch reactors (SBR)

A series of fully automated reactors with a volume of 12 L each
were installed at the municipal WWTP L (SI, Table S1) located in
Koblenz (Germany). This WWTP has an urban catchment of
220,000 PE and an average load of 220 mg/L BOD, 70 mg/L Ntot and
16mg/L Ptot. The bench-scale reactors were run in sequencing batch
mode and fed with effluent of the primary clarifier of WWTP L
(after screening, grit removal and sedimentation). Each reactor was
equipped with sensors for the online measurement of fill level, pH,
temperature, and concentrations of oxygen and ammonium. The
process control was realized with a programmable logic controller
(WAGO 750-880) and a SCADA system (Citect V7.2, Schneider
Electric). Further reactor details are described in Falås et al. (2016).

To examine the degradation potential of ammonium-oxidizing
bacteria two treatment chains were set up, each consisting of two
reactors. In both chains the first reactors (R1 and R2) were operated
as conventional activated sludge processes with nitrification (2/3
HRT) and denitrification (1/3 HRT) phases. Each of them was fol-
lowed up by an aerobic post-treatment (R3 and R4, respectively).
All reactors were runningwith a HRTof 12 h and a SRTof 12 d. Since
biomass growth in the post-treatments was expected to be low as a
result of the low nutrition load due to the pre-treatment, they were
equipped with carriers to enable biofilm growth as compensation.
R3 was additionally supplemented with an automated ammonium
dosage to enrich ammonium-oxidizing bacteria and increase
nitrification. The pH was maintained between 6.9 and 7.1 by an
automated dosage of a NaOH-solution. After an initial start-up
phase of four months, these reactors were monitored over a
period of nine months, during which fourteen 72 h composite
samples were taken. Furthermore, the sequencing batch-mode was
paused for two days, during which the reactors were spiked with
5 mg/L ACE each and run in aerated batch mode to obtain degra-
dation curves.

2.4. Laboratory batch experiments

Several laboratory-scale batch experiments were conducted to
further elucidate the primary degradation of ACE and the formation
of TPs in contact with activated sludge as well as filter sand. A
general overview about the different setups of these batch exper-
iments is provided in Table 1. All batch experiments with activated
sludge were performed in triplicates in 500 mL amber glass bottles,
which were continuously mixed by a magnetic stirrer. Temperature
was maintained at 25 ± 2 �C. Matrices for batch experiments were
collected at the municipal WWTP in Koblenz (WWTP L). Influent
was taken after the primary clarifier, effluent from the discharge of
the WWTP. Activated sludge was taken from the nitrification basin
(HRT 6 h, SRT 12 d) or from the aerobic bench-scale reactor R1
described above. Thematrices were immediately transported to the
laboratory and experiments were started at the same day.

The first test approach (A) was designed to distinguish biotic
from abiotic degradation processes and to elucidate the influence of
the initial ammonium concentration as well as the ammonia
monooxygenase enzyme (AMO) activity. Therefore, five different
treatments were set up, all inoculated with activated sludge from
theWWTP L. The sludge was diluted either with WWTP influent or
effluent and spiked up to a total concentration of 50 mg/L ACE,
which corresponds to concentration ranges commonly found in
municipal wastewater. One setup was autoclaved and used as
sterile control to check for abiotic degradation processes. Another
setup was supplemented with 20 mg/L NH4-N and a third setup
was supplemented with 5 mg/L ATU as inhibitor of the AMO, to
suppress the nitrification process. All lab-scale experiments were
constantly aerated.

The aim of the second approach (B) was to examine the
degradation potential under different redox-conditions. Therefore,
activated sludge from the WWTP L was incubated under oxic
conditions with constant aeration, anoxic/denitrifying conditions
without aeration and addition of 200 mg/L NO3-N as substituting
electron acceptor and anaerobic conditions without aeration.

The third approach (C) was performed to identify trans-
formation products (TPs) and to propose the major degradation
pathway of ACE. Therefore, batches were incubated with activated
sludge from SBR under constant aeration, spiked with 40 mg/L ACE
and compared to a control setup without spike. The spiked batches
were re-spiked with 40 mg/L ACE after 14 d and 21 d.

In a fourth approach (D) activated sludge from SBR was
repeatedly washed and re-suspended in 50 mM phosphate buffer
(KH2PO4) to remove the natural wastewater background. The lab-
scale experiments were spiked with either 400 mg/L ACE or
400 mg/L ANSA and incubated under constant aeration.

Experiments with activated sludgewere supplemented by batch
tests with filter sand (E). The sandwas taken from a pilot plant sand
column used for simulating slow sand filtration as a pre-treatment
of surface water prior to drinking water production. The column
was filled with technical sand of the River Rhine to a height of about
80 cm (column diameter 45 cm). As inoculum the upper layer was
mixedwith native sediment from the River Ruhr (10% bymass). The
columnwas loaded with water from the River Ruhr, which was pre-
filtered over gravel. This sand column has been previously
described to be capable of removing ACE. Details about the column